

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2023-10-16 17:18:37
Date of Next Testing: 2026-10-15 17:18:37
Product Name: **Potassium graphite KC8**
CAS Number: 12081-88-8
Specifications & Purity: 98%
Lot #: J2308697
SKU #: **P282336**
Analysis: **275191**
Storage Temperature: Argon charged

Parameter	Limit Values	Result
Potassium(K)	27.92-29.80 (%)	28.92 %
Assay	98-100 (%)	98.56 %
X-Ray Diffraction	Conforms to Structure	Conforms to Structure



John Su
QA & QC Manager